. 1C-37A
McCORMICK

(AND McCORMICK-DEERIN

PARTS CATALOG

"FARMALL

- (ubs

TRACTOR

INTERNATIONAL HARVESTER COMPANY :
1111111 h Michigan Avenue Chicago 1, Illmo:s, U.S.A. -




The Importance of

ADEQUATE
PARTS and SERVICE

The wise purchaser of a new machine gives
consideration to the following factors:

1. Original quality

2. Availability of service parts

3. Availability of adequate service

facilities

In many cases the machine becomes the only
means of performing certain tasks that must
be done in a limited period of time. Wear
and even breakage of parts are to be expected
due to operating conditions. However, the
user can still be assured of getting his work
done on time if service parts and adequate
service faciliies are available.

Foresighted International Harvester dealers
make every effort to provide good service and
maintain a completely adequate stock of service

parts.



Right side view of the Farmall Cub tractor. The adjustable front axle,
electric starting, and lighting shown are special features.

Left side view of the Farmall Cub tractor.




‘saanjea) [erads age UOlIRIISOL SIY] UT UMOYS Funys pue ‘Surjaels JII3[2 dugmEap Burduims ‘Jajgnua jsneyxa
‘go-axey aamod ‘Aafind 3jaq Ayl ‘sysed Suryjiom [EULIIUL 343 SUIMOYS 103DRI} N [[BUIE] 3Y] JO M3IIA Aeme-3nD)

-

goce

\




/0

—_ 7 -

ENGINE

Reference viumbers only are shown in illustravion.  Use I H part numbers in ordering.

PART ND.
REF. NO. NUMBER DESCRIPTION SERIAL NUMBER REG'OD
CYLINDER HEAD
| 251 228 R| CyLiNDER HEap |
1 5| 773 R CyLinoEr Heas (HisH ALTiTupg) |
2 251 230 RI CyLinoer HEAD CAF SCREW. SHORT 9
3 251 231 Rl CYLINDER HEAD CAP ScREW, LONG &
Y 251 229 RI CYLINDER HEAD GASKET !
35| 780 R9I CYLINDER HEAD ATTACHMENT (HIGH ALT|TuDe)




@

i,
!’:l' r.K
5

¢

l!

-1

I
|

b
i

/
-

ENGINE

==

B-3008

CRANKCASE, FRONT COVER, OIL PUMP BODY, CAMSHAFT AND RELATED PARTS

Use I H part numbers m ardermg,

Reference numbers only are shown m llustration.

Urnnumbered parts m the tlustrations are the same as corvesponding parts shown with nuwmbers.




ENGINE

18 19 20
/ I

¢
fo! / 4 -

2 2

g 1
|
|
¥

B-3009A
Reference numbers only ave shown m ilustravon.  Use I H part numbers m ordening.
Unmumbered parts in the illustrations are the same as covresponding pares shownt with numbers.
CRANKSHAFT AND RELATED PARTS, CONNECTING RODS, PISTONS AND STARTING CRANK
1 251 2iz R FisTon Pin RETA|NER | 8
2 251 24 Ri Piston Pin (STanoaro) | 4
s 352 084 Ri Piston Pin (,005" Oversize) ] N
3 |  e51 243 Ry Pieton Ring, 332" (Compression, PLAIN) b
4 | 251 2tk ry Fiston Rins, 3/%2" (Coupnpssion) 4
5 251 245 R Pistor Rins, /16" {01L RosuLating) b
[ Piston (Sranosro) (Ooer 251 250 R91) i
i Piston (020" Oversize) i
7 Prston, CompLETE (STANDARD) N
T PisToN PACKAGE (.0P0" Ovima|zE) I
8 25 24y Rz |Conmectine Rop BoLT with Mut, 353 791 R 8
145 003 Hex Nut, 5/16" - 24 n.F, (THin) (Osses 353 791 R1) 8
Ga 353 T8 R ConneECT ING Rob Bolt Nut, 5/16" N.F. 8
9 251 247 R PisTon Pin BusHing i




Y

-

A-14698

Reference nwmbers only are shown m illustranion.  Use I H part mumbers in ordermg.

CRANKCASE OIL PAN, OIL PUMP SCREEN AND TUBE

37 258 H CONNECTOR NUT |
2 37 287 H CoNnECTOR Booy |
3 35 653 H 0L ScREEN TusE CONNECTOR MITH Nut, 37 238 H |
4 251 Mg R 01L ScrEsN Tuse |
5 25) L) Ryl Q1L PuMp ScrREEN

179 814 gap Screw, 5/10 x 5/8" N.€. HEX Heao 2

103 32 Lockwasner, 5/ 16" ?
[ 251 369 Rl CRANKCASE Q1L PAN GASKET !
7 251 368 RI| CRANKCASE D1L Pan |

179 81k Cap Screw, B/16 % /8" N.C. HEx Heao 16

103 320 LockwasHER, 5/ 16" 165

103 863 Piee PLua, |/2" Square Heap I




— 1k —

@

f
I
#
15 18

A-14699

Reéference vumbers only are shown in dlustration.  Use I H part numbers i ordering.

FAN (Schwitzer-Cummins Company)

43 293 D FAN SHAET WASHER y
Bl 5|45 FAN SpinoLe (Oroer 251 647 ROI)
22 366 HEx Jaw Nut, 5/8"™ N.F
BIrgILL Fan Hus: (Oroer 251 645 R9I)
70 206 D ChlZ183 QiL RETAINING ScREW
70 208 D Cl 12334 0lL RETAIN|NG SCREW GASKET
70 207D Cl126a6 Fal Hus GASKET
8112037 Fan Bearine (Oroer 251 647 R91)
G856 it ImpeLLer (Oroer 251 647 R9|)
70 209 D clito33 Lock NuT
10 200 D cashLo FaN BEARING GASKET
76 204 b Bl15768 FAN BEARING CaP
351 870 Ryt Al18540 Ean
0 2g2 D caosa CAP SCREW
106 hgl Cl1275% LockWwAsHER . No, |2
ik 70 203 D Clighs DouBLE NUT
25| 2T RY| L1883 Fan ANG HUB, COMPLETE
25| 428 R FAN BELT
251 645 R9| B- 1 1830M PuLLEY AND HuR, COMPLETE
251 647 m9I c-1 18306 SeinpLE AMD BEARING, COMPLETE




4

pag s

SO

|Q.1|I|ISI|E

5
E ﬂ A-14700

Referenice numbers only arve shown in dlustravion.  Use [ H part numbers m ordering.

Unnumbered parts i the illustrations ave the same as corvesponding parts shown with numbers.

MANIFOLD AND EXHAUST FIPE

| 350 960 R Exnaust PIPE

Z 251 233 Rl EXHAUST AND INTAKE MANIFOLD GASKET 2

3 25] 232 Rl EXHAUST ANO | NTAKE MANIFOLD I
103 865 Pipe FLut, |/B" Sauare Heap :

} 251 178 Rl EXHAUST AN | NTAKE MANiFOLD STUD NUT 4
i

5 251 236 Ri CARBURETOR STUD 2
103 o2k Hex Nut. 174" NLF. 2
103 3219 LOCHWASHER, 1#']4" Z




Reference numbers omly ave shoum i illustracion.  Use T H part numbers m ordering.

Urinumbered parts in the llustrations are the same as corresponding paves shown with numbers.

GOVERNOR AND CONNECTIONS

GoverRnoRr CONNECTING Roo

CotTer Pin, L/16 % (/2"

Governor CONNECT|NG ROD Youe

HEX MuT, Mo, [0 - 92 N.F.

(e

GovERNoR CONNECTING Reb Yoke PIN

CovTer PIN, I/16 x |/2"

472 Ry

GOVERNOR ROCKBHAFT EXTENSION AND HRACKET . COMPLETE

CAP Screw, 5/16 x 1=1/4" N.C. Hex Heao

Locrwasher, 5/16G"

Gaooy Pin, |/8 x 5/8" {Tvere No, 1)

RI

GOVERNOR ROCKSHAFT EXTENS|ON BRACHET

GOVERNOR ROCKSHAFT EXTENSION SuArT Key (Wooorurf No, 2. 3/32 x ")

4o m

GOVERNOR SPE|NG

Le) R

GOVERNOR ROCKSHAFT AMZ SPring LEVER

=y

1"8:_.

Gaooy Pin, | /8 x 548" (Tvre No. 1)

| =

Lhg gy

GovERNDR ROCHSHAFT DIL SEAL

B S
-

153D

GOVERNOR ROCESHAFT BEARING

ry P [—

=N




CARBURETOR, International — 34" Updraft

Refererice numbers only are shown i illustravion.  Use I H part numbers m orderimg.

Uniumbered parts in the illustrations are the seme as corresponding parts showm with numbers.




) =

ENGINE

Reference numbers only are shown i illustration.  Use [ H part numbers in ordeving,

LUBRICATING OIL FILTER

25 352 D 1L FILTER STup BASKET
2 25| ko5 Ri 0L FiLTER STup
3 251 ko6 RI 01 FiLTER CovER
4 251 ho7 RI OIL FiLTes COVER GASKET
5 251 Yok Rr9i OiL FILTER ELEMENT
[ 251 390 RI 1L FILTER STUD ADAPTER




|

7 ' =F
fo—"2
| e
| = i =
==~ dib,
! vzn'_—"'-‘ﬁ . e
= o
X, &= ¢
==
T @

T

!

L f
) ' '.:-"\":___,""!".‘ et
! ‘y 10 A-14702

Reference numbers only ave shown in dlustration.  Use I H part numbers in ordering.

SPARK PLUGS, CABLES AND TERMINALS

| 55 3 p SPaRK PLus CasLe, No, | |
2 65 333 D 5PARK PLuG CaBLE, No, 2 I
3 65 9290 SPARK PLuc CaBLe, No, 3 [
L £5 W™D SPARK PLUG CABLE. No, U [
5 351 621 RYI ST oF Seark Prua Casces (Orcem 352 GUE ROI) 1
5 152 Q46 R9| lGNITION CABLE Seavige Packase (Wi Womk ror 351 621 R9I) [
6 B o310 H SPARK PLuG CaBLe TERMINAL 4
SFPAHE FLUGS—Normal Service
T I3 hoy oB Seark PLUG (CHAMPlON No, 15-A) i
T 108 350 H Seark Prue (CHaMPion No. 15-A) (Oroes 43 Lo3 @) i
i 60 638 DR Seank Prus (AC-85-35 com) [
7 65 239 D Seark PLus (AC-B7) (Oroer 60 638 DB) !
7 353 180 R9I [Seark PLuc (Aute-Lite BT-B) 4
7 353 2h0 RYI SPark PLUG (EDISON Z-147) M
SPARK PLUGS—Light or Moderate Service
7 250 304 RS2 Spark PLus (CHAMPIoN C-15) 4
T 250 305 RG2 Srark PLuc (AC-88-5 COM) i
7 353 258 R Spank PLus (Enjson Z-|46) Y
7 355 563 R  |3Pamrk PLuc (AuTo-LiTe BT-10) o Iy
SPAHE PLUGS—Severe Service
7 57 290 DA SPark PLus (Chameon No. H-17-4) Iy
7 61 b9t va Seark PLue (AC-83-5 CoM) L
i 353 12 R9I Spark PLue (Aute-Lite BT-B) N
7 353 262 R Spark PLus {Enison Z-48) it
SPARK PLUGS—Extremely Severe Service
T 57 289 DB SPARk PLUG (CHaMPion Mo, H-16-A) i
7 352 502 RGI Seark PLus (AC-D1-5 COM) L|
T 353 263 R4 Spark Pruc (Enison Z-143) I
T 353 562 RY| Spark Pruc (Aurc-Lite BT-3) o
8 25| 426 Ri SPARK PLUG CASLE BRACKET I
9 71 198 H SparK PLuc CABLE BRACKHET GROMMET |
|0 251 593 Rl SPARK PLUG CABLE NIRFLE 4
37 291 D SPARK PLuG CABLE TEpRM|INAL (Pusy Type) 4
37 762 H SPARK PLUG GASKET 4




ENGINE

18 12 13 17
_ v

Reference numbers only are shoum in illustration.

Use [ H part numbers in ordering.
Unnumbered parts in the llustrations are the same as corresponding parts shown with numbers.

MAGNETO, International Type J-4

251 ’492‘ R9I| MacHETD, CompPLETE [CLockw|sE)

179 843 Cap Screw, 3/8 x | -1/2" N.C. Hex Heap !
14 Lol Hex Jam NuT, 3/8" N.F. 1
103 321 Lockwasner, 3/8" 2

Always give MAGNETO NUMBER when ordering Parts.



-

CHASSIS

Refererice numbers only are shown in llustration Use I H part numbers i ordering.

Unnumbered pares in the illustrations ave the same as corresponding parts shown with numbers.

AIR CLEANER AND CONNECTIONS

%50 TUE RG| AlR_CLeaner, CospreTe. U" [DonwLoson ) ) |

179 812 Car Secrew, 5/16 x 1/2" N.€, HEX Hean 2

103 320 LockwasHer, 5/(6" 2
: 450 755 RI BREATHER P|PE CONNECTOR |
2 450 755 Ri BREATHER P1PE CONNECTOR WiTH NuT, 29 898 p I
3 29 898 © BREATHER F 1 PE CoNNECTOR NUT 2
4 350 754 R BREATHER PIPE WiITH 2 NuTs, 29 898 D 1
5 29 9ol OX BREATHER Pipe COMMECTOR WITH NUT, 29 598 b
& 29 901 D BREATHER PIPE CONNECTOR
7 350 750 RS Alr INTAKE Cap
8 352 |61 RG| P_71kg AR CLEANER Boby

352 162 Rg| P-7143 AR CLEANER DIt Cum

352 163 RI P71k AlR CLEANER Ball

39 135 H Ale CLEANER PIPE HosE CLAmP

350 753 R2 AlR CLeanes Pire Hose, 1-1/4" |,0, x 2-§/2" Léng, B PLy)

350752 RY Atr CLEANER PIPE




— 7H —

CHASSIS

=

=

HOOD AND FUEL TANK, SUPPORT, RADIATOR, SCREEN AND CONNECTIONS

only are shown in illustration,  Use I H part numbers in ordering.

Reference numbers

re the same as corresponding parts shown with numbers.

Unnwmbered parts in the lustrations a




— 28—

CHASSIS

A-14704

Reference numbers only are shown in llustranon.  Use I H part numbers i ordering.

FUEL STRAINER

3 U465 D |G =J FueL STRAINER
! 50 062 D 25904 STEM, ASSEMBLY
2 Yo 923 b Loga5. STRAINER BoDY
3 119 923 0 32273 STRAINER SCREEN
4 lg g2l o 30275 STRAINER GASKET
5 ks g2z p 30876 STRAINER Boul
o 50 06| b 32277 NUT anp Cup, AssemsLy
7 ho gkt p 32279 BAIL, ASSEMBLY




_29_

CHASSIS

Reference numbers only are shown m llustration.  Use I H part numbers in ordering.

A-14705

GOVERNOR CONTROLS

| 351 008 RI Governor CoNnTRoL Rep |
137 130 Cotrer Pin, /16 x 7/16" 2

2 351 009 R| Govegnog ConTROL Rop CLip |
179 312 cap Screw, §/16 x 1/2" N.C, HEx Heap I
103 320 LockwasHer, 5/16" |

3 351 006 Rl Governoa ConTroL LEVER

4 b3 650 D GOvERNOR CONTROL LEVER SPRING

5 351 007 RI Governogr ConTRoL PivoT Pin |
131 485 Low Crown Nut, 5/16" NF. !
103 320 Lockwasker, §/16" I
107 763 Cotrer Pin, 1/8 x 5/8" I
Q397 S57eEL Waswer, (/32" 1.0, x 3/U" 0.0, x No. 1§ Ga.

9 351 005 RI GOVERNOR CONTROL SECTOR !

T 351 549 RI Govesnor CONTROL PIveT PIN WASHER !




—_ 30—

CHASSIS

rrl. .? 3 4 ] ? ]
! ! £ T
JI i | ! { ! / bS
: | f‘r IIII f frf ff Jrlf / \\
Il é \@
N
;K A / /‘
oy
|/ A /
_ {
é ! @{ 10 j
/
W ] b /
W ~
7 11 12 A-14706 A

Ref

Use I H part numbers in ordering,

eventce numbers only are shown in llustration.

MAGNETO IGNITION SWITCH AND CABLE

SWiITcH Knoe
LockwasHer, No, |D {Capmiuw Puratep)

SH1

TCH MounT NG Mut
Lockwasser, §/16" (InTEanaL Teetd) (Caowium FLaTep)

SW1TCH PLUNGER Dust SEaL

MAGNETO |GMITIOR SWITEH SPACER

109 D

11

MAGNETD |6u | T10N SwiTcH (OmoeR 54 207 DA)

MAGNETO

=k 207 DA

|GMITION SWITCH, COMPLETE
SLOTTED Scmew, Mo, 8 - 32 x 1/4" Rounc Hzap (Caomium Prateo)

5 (CAomiuk PraTen)

=1

122 159

LockyasHER, NO,

21 541

MaGNETO GROUNDING SWITCH Ca8LE CLIP

(2]

352 107 RY

SLotren Screw, 1/M x 3/8" N.C. Tauss Heao

138 132

Lockwasuer, /4"

105 314

™

MAGNETO |GNITION SW|TCH CADLE SLEEVE

28 500 H

TERMINAL

MAGMETOD JGNITION SWITcH CABLE

38 433

B
WiTH 2 Terinars, 33 %33 D ano 2 SLEEvVES

MagNETO leniTIOoN SWiTon CaBLE

3 1890

28 500 H

SLoTTED ScRew, No, 10 - 32 x 5/16" FiLLisTer Heao (CABMIuM PLATED)

Py

2 |ed

LackwasHeER, No, 10 (Caowiux PLates)

131 183




_— 3 —

CHASSIS

/

2
i
!

|
/

|
]
(S
|

|
.
=1

\J
\

4

8

A-14707

Reference numbers only are shown w illustration.  Use I H part numbers in ordering.

Uninumbered parts m the illustrations are the same as corresponding parts shown with numbers.

CLUTCH (Rockford Drilling Machine)

350 941 R9I

CLA-199B-1AD  |Cruven (6-1/2") 351 760 291 wiTH DaiveEn Mewszr, 351 774 R9I

{Atwoan CLuteH 350 933 Rl Witt Womrk)

| 34l 760 RgI UCLA-']-JSLFJ", CLuToh, CanpLETE, LESS DRIVEN MEMHER

? 391 168 Rl L Bli5g FELEASE LEVER ADJUSTING SCEEW 3

3 ol ]"5'; R1 CL=b95 ApJusT NG HEx Nut 3

4 351 767 RY CL-6798 RELEASE LEVER 3

5 35 771 R Cl ~THgh RELEASE LEVER SPRING 3

& 351 765 RI CL-5760 PRESSURE PLATE

T 351 773 RYJ LCL-1-4229-T [Daiven Mewser

5 351 766 Rg| UEL-6758 RELEASE LEVER, COMPLETE 3

9 351 710 RI cL 6158 RELEASE LEVER PIN 3
103 372 cL=487 CatTer Pin, 3/32 % 1/2" 3

|0 351 761 RO oL -1 -6453 Back PLATE WITH 3 ADJusTinG ScrEW SeaTs, 35| [P3 RI

I 95| 772 Rl cL-6h5g PAESSURE SPRING ]

|2 351 763 RI CL-Eh57-3 ADJUSTING SCREW SEAT 3

13 103 384 H CL-|B25-2 TUBULAR RIVET g

T EER N I P

14 351 469 RG] CLUTCH FACING PACHAGE WITH 8 Rivers, 10% 5;-’4 H




— 33—

CHASSIS

o————— =

Reference numbers only are shown w llustration.  Use I H part numbers in ordermg.

CLUTCH (Atwood Vacuum Machine Company)

350 938 "9 65005 Cruren [6-1/2") 350 933 RG] Wit D=iven MeMsea,
350 940 RY| (RockrForp CLutcH, 250 941 RSI WiLL Womx)
7939 R G50] -7 CLuTcH, COMPLETE, LESS DRIVEN MEMBER L
Z 351 901 RI 1057 CLUTEH LEVER 3
3 351 902 Rl 1140 ClLuten Lever Pivet Pin 3
s 351 90k RI 1033 CLuTcH LEVER CUSHIOK SPRING q
5 351 965 RI 2053 ApuusTING SCREW 3
4 351 903 ]I 583 CLUTGH LEvVER PRESSUIE SPRING 3
151 899 Rl 2819 ADJUSTING ScREW Lock NuT 3
4] 15| 400 R 2827 ADJUSTING ScREW WASHER El
9 351 898 R Geé CLUTCH RETURN SPRIRS
5 = = g
k] 2 olg v CLUTGH Te FLYWHEEL CAP Schew 4
103 320 LockwasHER, 5/16" &
I 351 897 R 531 CLUTCH BRACKET
2 35| 896 R| 554 CLuTcH PRESSURE PLATE
13 &3 974 D 366 CLuTcH FACING RIVETS 8
1k 350 gha Ry éE02-| CLUTEN [ vEn MEM3ER !
5 351 935 R9I CLUTCH FACIKG PACKAGE WITH [0 RIvETS, B3 974 D




— 3 —

CHASSIS

501 to 32228

A-14708 4

Reference numbers only are shown v llustration.  Use 1 H part numbers in ordering

CLUTCH HOUSING, CONTROLS AND CONNECTIONS

351 686 R CLUTEH HOuS|NG WITH CORkS I
179 866 Cap Screw, /16 % 2" N.C. Hex Hean ?
90 679 Cap Serew, 7716 x 2-5/8" N.C. Hex Heao ly
179 &34 Cap Sorew, 12 x | =3/8" N,T. HEx Heas i
179 338 CAp Screw, | /2 % 1-7/8" N,C. Hex Heap b
220 067 Hex wut, 716" NLC. 4
103 3282 LockwasHER, [/ 16" 5
103 323 . LockwasHER, [f2" é
ol 933 Gorn, Mo, 2, 1/2 % 11/16" i
o4 gho Goak, Mo, U, 5/8 »« 13/16" ]
é 51 430 mi CLuTen Housine Hawo Howr Cover with LAY N.C. Tvee "A" Wine NuT
(traem 57 578 DX, 351 LBE ®1 ano 103 127) 50| o 13753 1
24 5T 3?5’ [ Clureh Housing Hamo Holt Cover Bar ]S?Gh ue |
103 127 wins Not, 14" NLC. |
2B 351 W86 R Crutch Housimg Hano Hoce Covew 13754 ue |
3 351 485 R CLuTCH Hous imng CavER |
179 oG CAP ScREw, 1/4 x 1-3/3" N.C. Hex Heao I
720 0G4 Hex Nur, /A" N.C, !
103 319 Lockwasuer, 1/8" Y
! 350 953 RI CLieTeH PEDAL LEVER I
179 8ln car Sorew, /8 x 1-5/8" N.C. Hex Heao [
103 321 LOCKWASHER, %/8" |




“saaguinis ynm umoys spird m_:ﬁﬂc%utau SO AULDS IYT FAD SLOUDAISAYT 243 W supd paaFqUInULY)
Bluaspao w S2guinG 2pd Ly [ 350)  dopLsie e wnoys a Guo sequinu suaafay

NOISSINSNYHL ONY WSINVHOIW HILJIIHS HVYID

‘_. 1
) r * "
p_.« 9y 9% .k v oF

— 36—
CHASSIS

(aly




_'39._.

CHASSIS

B-3016
Reference numbers only are shown i illustration.  Use [ H pare numbers in ordering.
TRANSMISSION CASE AND DIFFERENTIAL
| ] 18 674 K DIFFERENTIAL SHAET [NNER BEARING RETAINER 011 SeaL 2
Z 350 792 Ri| DIFFERENTIAL SHAFT INNER BEARING RETAINER WITH cup, 17 822 v Kun
O1L Seal, 18 674 K 2
179 839 Car Scpew, 3/8 x 1" N,C. Hex Hean a
103 22| Lockwasher, 3/8" &
3 350 194 R! DIFFERENT AL SHAFT [NNER BEARING RETAINER SHIM. FINE X
4 350 795 RI DIFFERENT (AL SHAFT |NNER BEARING RETAINER SHIM. L |&HT = X
5 350 T9é Rl DIFFERENTIAL SHAFT INMNER BEARING RETHINER SHiM, MEDIUM A
& 350 797 RI DIFFERENT | AL SHAFT |NNER BEARING RETAINER SHiM, HEAvY X
[ 390 793 Ri DIFFERENT IAL SHAFT |NMER BEARING RETAINER SEALING Rine 2
3 13 822 v DIFFERENTIAL SHAFT INNER BEARing Cup (T mken No, 1h27h) (352 396 RI Wiie Ware) 2
8 352 396 R DIFFERENTIAL SHAFT INNER BeaRinG Cup (Bowes BT-14278) (13 822 v Wil work) I
g 10 873 K DIFFERENTIAL SHAFT INNER BEARING (Cur, |3 822 V. Core. |0 880 K) (352 382 R9I WiLL Womk) | -
g 35¢ 38 RY) DIFFERENTIAL SHAFT INNER Bear NG (Cue, 152 396 R| awp Comne, 352 389 R9I) (10 B73 ¥ wiLL wonnﬂ 2
10 10 8580 K DIFFERENTIAL SHAFT INNER BEAR|NG Cone (Tinken No. (4138-a) (352 389 ROI Wity Worix) &
0 352 389 RG] DIFFERENTIAL SHAFT INNER BEAR|NG CONE (BOwew 14138-2) (10 880 & WiLL Work) 2
Il 350 799 R/ TRANSHISS 10N CASE To REAR AXLE HOUS (NG DOWEL 2
12 351 530 RI| TRANSMISS|ON CasSE, Comprete (OrpEm 351 236 RG|) |
3 351 236 RYJ TRANSMiss 1o CASE with Dowers (WiLL Wemk rFom 35 530 R11) |
i3 172 728 GeAR SHIFTER Rop HoLs Expansion Puue, 9/18" 2
|4 350 799 Ri TRANSHISSION CASE TO CLUTCH Housing [OWEL 2
15 172 557 REVERSE |OLER GEAR SHAFT ExPANSIoN Pruc, |-3/16" |
Lo |72 530 POWER TAKE-OFF SHIFTER SHAFT BEARING EXPANSION PLuc. [|/16" I
|7 350 786 Ri DIFFERENTIAL CASE |
104 ioo River, 5/16 x 1-1/8" Rouns Hean (Steed) g
(3} 350 788 R DIFFERENTIAL PINION SHAFT Lock Ein |
Ig 15C 787 RI DIFFERENTIAL DRIvE Gear (U6 Teerw)
20 350 785 R9I DIFFERENTIAL CASE WiTH DeIvE GEAR. COMPLETE |
2] 350 836 R1 TRANSMIS5 10N CASE REAR Cover PLATE I
79 835 Cap Screw, 3/8 x 5/8" N.C. Hex Hean T
103 321 Lockwasner, 3/8" 1
22 350 837 Rl TRANSMISS1ON CASE REAR COVER PLATE GASKET
23 350 791 Rl DIFFERENTIAL S1pe Gear (16 TeeTh) 2
2l 350 790 RI( DIFFERENTIAL Pintan (10 Teets) £
a5 350 189 R DIFFERENTIAL PINION SHAFT !
26 350 799 Rl TRANSHMISS |ON CASE TO DIFFERENTIAL SHAFT HouSING DoweL. 2

X - As Requiren



— hp —

CHASSIS

. T
~
=

\
|
| ——¢o

Reference numbers only are shown m sllustration.  Use I H pare numbers in ordering,

FOOT BRAKES

| 3% 374 B ]BF«ME Rab ADJUSTABLE YOKE FiM ¢

103 372 1 CoTTER PIN, 3/32 x 1/2" 2
? 104 037 ‘BR#KE RO ADUUSTABLE YOKE 2
3 351 487 Rel BrAKE SHAFT ano Lever, L.H.

103 346 WazHeR, 13/16 x I=1/2" 17528 ue |

103 33C Cotter Pin, 1/8 % (=147 | 7528 ue [
I 351 485 RI BRAKE SHAFT AnMD Leves Spacea, L.H. 500 10 17527 [
il H0 99| R BrAkE Peoal, L,H.. CovPLETE |
i WO 993 R BRAKE LATCH I

108 oo STeeL River, I/ x 1-1/8" Rounn Heap |
T 3H0 995 R9I BrRARE RATCHET rid

ok 083 crezL Ryver, /4w 34" Rouso HEea 2
3 950 998 R | BrAKE PEoAL WiTH RaTeneT, 350 9945 R91. R.H. -
9 350 951 Rl Brake PEpAL RETURN SERING 2
] 351 BGIRII BRAKE SHAFT AND LeEver, R H. 1
1 351 000 Rl BraneE PEpaL Lock SCREW Z

z18 138 Hex Jan huT. /8" N.EC, =
12 57 3230 Brare BANG RIVET 20
17 352 611 RII BrAKE Bane LiNinc SERYVICE PACKAGE (ConstsTs oF | LiNING AND

10 Rivers, 57 323 0) P

1 350 96T R Braxe Bane, Complers 2

103 625 Hex Num, 9/16G" N.F. 2
15 350 990 kI BrAKE BAND ANCHDR PIN {Oroer 352 361 RI) 501 vo 18558 2
15 352 361 R BrAKE BAND AnCHOR PI 18559 ue 2
16 56 151 o Brare Bano Gpacer (ORDER 352 361 R)) 501 ro 18558 2




15

—l

CHASSIS

w

-

@©

4

=

i ——

g 'ﬂ——__,__}ﬁ
=<

i ———

—

i i-'.——h—_h_a

i -

B-301TA

FINAL DRIVE

Use I H pare numbers in ordering.

Reference mumbers only are shown m sllustration.

Unnumbered pares i the illustrations ave the saime as correshomding parts shown with numbers,




=g —

CHASSIS

B B
._ @) ==
27—~ =G 25
A-14710

STEERING MECHANISM

Referenice numbers only are shown in illuseration,  Use [ H part mumbers m ordering

Unnumbered parts m the illustrations ave the same as corresponding parts shoum with numbers.




CHASSIS

TSARGUAILL YT W0y sUng Bruipuod s spoauws all aup SUGIDLISAY A1 W S paiagquinuy)

Buriapio ut yasquinu uod 1y [ a0 CUOUBLSI)L W whoys aep RJue susquunu asuaafayy

(Teroedg) INFWHOVYLLY TTXY INOHI ITAVISNIAY

ﬁgﬂ 00800 o

4

P
/g

XY EE% Jeniay aag XY w01 Jepnday 2995

—al

-
R .

-
-

-

3JXY Juod] Jenday] a9g i / /

e
=1

L
#
‘L ——

o«

JTIDNNIA ONIUIILS ANY ITXY LNOHI




b

CHASSIS

A-14711

Reference numbers only are shown in llustration.  Use L H part numbers m ordering.

FRONT WHEELS

351 076 R1 FrONT WHEEL DiL SEAL WEAR RING
g 950 772 R FRONT WHEEL InNER Bearins Cue \T1MKIN No. 15580) (352 392 RiI ano 353 527 RI Wil Work) 2
o 352 3% R FRONT WHEEL IMNER BeamrjnG Cup [Howsr Ne. BT (535200 (350 772 RI anp 353 527 R Wil Mopk) 2
2 353 527 R FronT WHEEL INNER BearinG Cus (Tyson No. 15520) (350 772 R1 awg 352 392 WiLL womk) 2

3 351 075 RII FRONT WHEEL Hue, COMPLETE 2
[ 4

4 350 775 Rl FronT WhEEL OUTeR Bearing Cup (Timkin No. 17520) (352 393 RI awo 353 528 R1 Wit Wos ) 2
4 352 393 R1 FRONT WHEEL OUTER Beaming Cup (Bower No. 8T [17520) (350 775 RI anc 353 528 R1 WiLL Work) 2
i 353 528 RI FronT WHeer Outer Bearing Cup (Tvsow No. 17520) (350 775 BRI Anp 352 393 RI WiLL Work) 2
5 3l 080 R FRONT WHEEL Hus Cap 2
£ 951 07N ROl |FronT WHEEL (Time Size. 3.00 ¥ |2 ans 4,00 % 12} 2
7 351 86 R FRONT WHEEL Hue BoLt




CHASSIS

Reference numbers only ave shown i dlustration.

A-14712

Use I H part numbers in ordering.

REAR WHEELS

RIM S|ZE TIRE SIZE
351 633 /il Ream WHEEL (Disc Type) 2
g 351 979 Rl REAR WHEEL Bolt |0
3 351 28k Ry REAR WHEEL Rim WiTH CLaMPs (STanoARR) W5 -24 =2l 2
3 351 27 Rmg| REAR WHEEL Rist WiTH CLAMPS (SPEciaL) Wao -2 -2l 2
3 351 428 RG | REAR WHEEL Rim WitH CLAMPS {SPEciaL) | W7 =24 g2l 2
|
|
4 351 985 R REAR WHEEL Riw Port 8
|93 028 HEx Nut, 1/2" N.F. #
395 Rt REan WHEEL Rim ArtecHuent (Seecial) (CoNsi57s oF Two Rise,
391 421 »ot) Wi -2l 7-24
=51 '-'»jff- RG REAR WHEEL Rim ATTacHMENT (SPecial) (ConsisTs oF Two Rims,
351 423 gl W7-24 g2k




Reference numbers only are shown w illustration.  Use [ H part numbers in ordering,

SEAT AND PLATFORM

580 R9I FRANE
5 118 R RopE CLIP
488 R31 PosT
93 CAP ScreW, 5/8 x 1-1/4" N.C. Hex Heao

Sy
S

Locuwasies, 7/16"

B&? RI FosT GuibDE l
A Car Screw, 5716 x 1-1/%" M.F. Hex Heap 2
920 LockwasHER, 5/16" 5

SPRING RETAINER

SPRING

SPRING WASHER

SPRING SPACER




Culy

— 57 —

CHASSIS

A-14714

Reference numbers only ave shown m dlustravon. Use I H part numbers m ordering.

FENDER

350 96) RI1__ |ReAr Feworr. L.H. !

179 84l car Screw, 3/8 % -5/8" N.C. Hex Heao 1

103 321 Lockwasher, 3/8" i
|

350661 R11 REAR FENDER, R.H,

179 847 Cap Screw, 3/8 x 2% N.C. Hex Hesp hﬁ

220 066 Hex Nut, 3/8" N.C. .

103 321 LockwasHer, 3/8"




—i 58 —
CHASSIS

Reference numbers only are shown in illustration.  Use T H part numbers in ardering,

A-14715

DRAWERAR
351 429 RY) SWINGING DRAWEBAR ATTACHMENT (SPECIAL) (MAcH!NE ATThCHHENT) |
A1 437 Ry SWINGING DaAwBAR AMchop Bam [(SPecial) I
2 351 £79 R SWINGING DRAWBAR ANCHOR BaR BoLT (S=EciaL) p
3 Q3 553 SWINGING DREAWBAR Prvat Fin [Seeciac) |
103 4ol Cotrer Pru, 3/16 x |- /4" . !
i 350 9kt Ri| Quick ATTAGHABLE DRawsAs BRACKET. L.H. |
103 520 CoTrer PIN, I/% x |- /2" |
5 15| 450 Ry SWINGING DRAWBAR (SPEciaL) I
‘ El 674 ry DRAWEAR GRACKET BoLT 4
i 350 965 RI| Quick ATTACHABLE DRAWSAR BRACKET. R.H. !
103 520 Cotren Pin. /N x -1/2" [
g8 350 963 B QuICK ATTACHABLE DRAWBAS |
179 887 Car Screw. /2 x | =3/4" N.C. Hex Heano 2
220 ofd Hex mut. (/2" N.C. : 2
03 323 Lockwaswea, (/2" B 2
106 265 STese Waswer, 9/16" |0, % 1-3/8" 0.8, x No. 12 Ga. 2
52 714 R DRAWBAR ANcHOR Bair SeacEr *
352 752 R DFAWEAR ANCHDR BAR Seactr ¥

X=A5 REQUIRED



— 59 —

CHASSIS

)

W

://
’Ai??ﬁ%ﬁ

i

e
s Al4 e

A-14716

Reference numbers only are shown s illustration.  Use I H pavt numbers i ordering.

TOOLS AND TOOL BOX

| QA 3 Bo3 Lusf caTor (FOR DETAIL PARTS SEE HANMD LuBRICATOR)
2 65 oG4 DA SPARK PLUG AMD BREAKER Po|nT GaP GAUGE

3 25 466 D SOCKET WHRENCH HANDLE

Iy 28 252 D SockeT WRENCH

3 351 01k B9 |TooL Box

(81 45l Cap Scaew, B x 1/2" N.F. HEx Heap
103 42| Lockwaser. 3/8"

7 L6 |90 o SpARK PLUG WRENGH

& 2887 T PLIERS




CHASSIS

Reference numbers only aré snown in sllustration, Use TH hart numbers in ordéring.

Unmuwmbered pares m the illustrarions ave the same as corvespondimg parts shawn with numbers.

HAND LUBRICATOR (Lincoln Engineering Company)

3 30% | 5958 LusricAToR (3 Ounce CapaciTv) {Orber QA 3 803)
19 655 0 10-733 Chn

19 056 o IH-070 SEY OF 8 Whsners

39 652 0 10539 NozzZLE Boby

FeLLows RercpeEnce No, 9

| | <541 -4 ADAFTER WITH GASKET
34-019 ADAPTER PACKING

56.-022 SPRING

£E-0) | CHEcn BaLL

Uiz Booy CASTING

67-158 Pire, I/8 % 3" (STanpAgD)
3403k PLUNGER PACK|NG

59661 PLUNGER

1

{32 Gaswet

.)L

ar1oe7 CONTAINER

00 _G0R =

89-995 He Ao

5804 NOZZLE WiTH CAP AND WASHERS




CHASSIS

Reference numbers only are shown in illustravion.  Use I F part numbers in ordering.

Uninumbered parts in the illustrations are the same as carres panding parts shown with nwmbers,

HAND LUBRICATOR (Lincoln Engineering Company)

ak 3 003 548 LUBRICATOR (3 OuNGE CaPaciTy) (Wil Work for Q 3 803)
[ 353 867 RI 12152 NozzLE Cap
2 39 &56 D 3050~ NozzLe PACK|NG
3 355 JA3 RI 5004 | CHEEK BALL SPRING
i 38 859 0 GEOT CHeck BaLL, 7/32"
5 353 86k Ri 12158 NozzLe EXTENSION
4 343 862 R Lnégd HeAD
7 353 861 R9I 90773 PLUNGER
] 353 &58 R9I 89951 HEAD, COMPLETE
g 353 855 RI 33063 HEAD GASKET
10 &2 03k DA g1097 CONTAINER TUBE




ATTACHMENTS

-]

A-14717

Reference numbers only are shown in illustration. Use [ H part numbers 1n-ordening.

EXHAUST MUFFLER AND SPARK ARRESTER (Special)

451 435 RY) EXHAUST MuFFLER ATTACHMENT (MAGCHINE ATTACHMENT)

a5 642 Ry SPARK ARRESTER ATTACHMENT (MACHINE ATTACHMENT)

351 436 Ryl EXHAUST MUFFLER
2 351 437 R EXHAUST MUFFLER CLAMP |

181 37k car Screw, 3/8 x 1=1/2" N F. Hex Hesp !

103 321 Lockwasuer, 3/8" |
3 93 082 H EXHAUST MUFFLER CLAMP NUT I
It FoLLows REFERENCE No, §
5 351 645 R| SPARK ARRESTER Top I
L 1€ 290 RI CAP Scaew, 3/8 x M1 /2" N.F. Hex Heao 3
6 L giop SEAR% ARRESTER Booy 1
7 351 644 Ry SPant ARRESTER BAst |
8 93 082 H SPARK AHRESTER BASE NUT 3
g 351 643 R EXHAUST PIPE !




ATTACHMENTS

1
=}
’ < L k=
Tri1i
I 1 |l I
JI II IJ J|- I| ]
! A | |
3 4586 7 8
A-1640
Reference numbers only ave shown sn sllustration.  Use I H part numbers in ardering.
Unnumbered parts in the illustrations ave the same as corresponding parte shown with numbers.
PNEUMATIC TIRE PUMP (Enginair) (Special)
39 6ol pa 18 6 TiRE Pump, COMPLETE W|TH GAUGE (For 18 MM THREAD SPARK
PLUG HoLE) (ScHRADER PuMp 30 622 0 WiLl Wosk) J
i ho A7 oA |8rE Pusteipe ELEMENT, COMPLETE |
4 37 895 DA AG AR GAvaE
3 G| 560 D 8 BN BarREL, |8 MM
4 70 313D VEN VaLvE Cace (2 HaLves)
5 6] 564 o YN FLAF VaLve (2 HALves) [
6 69 511 D HS AT Heao I
[ 47 Gatn D ALl 2 STAINLESS STEEL Batl |6
[ 37 886 ALl 2 3 BatL, 5/16" !
8 J0i 312 D LN |V UNIVERSAL NI2pLE |
9 6l 556 0 ACEN AR CHuck Caz, 3/4" |
o} &) 567 D 182 CR - AR Chuck Ruasem, |1/1B" 2
11 37 850 D HCR Hose CLAMP RING i
12 37 8wz D Lo Hose (U Foot) !
13 37 893 D GC GAUGE CONNEGTION l
1 37 861 0 12 H Hose (|2 Foot) |
5 61 505 5 ACEN Ala Cauck Booy, 3/4" 1
37 896 DA ALl 3 CLOTH BAG {WiTH [KSTRUGTIONS] !
69 9120 SNA SWiveL NuT |




ATTACHMENTS

Rejevence numbers anly are shown in llustration.  Use I H part numbers in ordering.

PNEUMATIC TIRE PUMP (Schrader) (Special) T2 TE

KEY TO LETTERS IN CAPTIONS -

A g Gz D 88886 EusumaTic TIRE Pume, 950 439 ROI. COMPLETE WiTH

AoarTER (FOR |8 MM THREAD SPARK PLuG Hoie)

(ENcinal® Puwe, 39 604 DA WiLe Work)

8, 350 342 R9| B8833-ToKk  FPreumatic Tirs Purp. 350 UGG RY| WiTe AoARTERS

(eor 10, b, |B MM, 1/2 ahe T/8" Tureio SPark

PLua Houe)
|
| Lz 8130 26150 PUMP GONNECTOR R
2 42 808 o 8588 9 Hose (U F7.) il
3 42 809 b 888511 DAL GAUGE [T (1]
i bz Bo6 p 88887 GAUGE CONNECTOR | I
5 Yz 807 b 23888 Hose (12 F1.) A
[ 62 602 D 5380 Hose CiAmp ok
7 Lz 8oz b 5888 -2 RusBser Disc I
8 Y2 81z p 388811 F1aRe WASHER |
9 bz Boo p 5888 <) SHELL, Long Ll
0 bz 811 o 8885 -16 RUBBER WASHER IN ADAFTER I ]
I 8888 -78 AvaeTer, T/8", (B MM |
I 833318 AvapTER, 18 MM e
1) B8R~ 1Y ADAPTER, |H MM |
[ 888312 Aoaprer, |/2" [
I 8638-10 ADAPTER, |D MM I
|2 858315 SCREW FOR ADAFTER I
13 350 489 RS 8888 6 TiRe PuMF wiTH Gpuce, COMPLETE | |
65 814 D 8954-4 AIR-WATER ADAPTER |
tho 2hg H Uooo Mas-5 VaLve Cores (SET oF 5) |
350 433 Rg| 880 mMB5-5 VaLvE CaPs (SeT oF ) |
350 434 Ry P63 VALVE Repair TooL |
350 435 Ri 3ol VALYVE F1sHing Toov |
350 486 Ryl 9251 BR ALR=WATER TIRE VALVE |
350 458 Ry 9350 Tire Pressure GAUGE |
(%) - AOAPTERS ARE INTERCHANGEABLE ON EACH OF THE ABOVE ATTACHMENTS




ATTACHMENTS

Caty

BELT PULLEY AND POWER TAKE-OFF ATTACHMENT (Special)

Use [ H part numbers in ordering.

Reference numbers only are shown m llustrarion.




_‘6‘9_-

ATTACHMENTS

Reference numbers only are shown i illustration. Use I H bart numbers in ordering.
LIGHTING SWITCH (Delco-Remy) (Special)
57 310 DX LiGHT NG SWiTCH, COMPLETE 1
2 k7 889 o 814s5h5 LIGHTING SWITCH DimMer RESISTANCE COiL
3 47 891 D 1878070 LIGHTING SWITEH GENERATOR FIELD RES|STANCE Coil
L 57 310D 190409 LIGHTING SWiTeH wiTH Coris, 47 889 0 anp 47 891 0
5 141 706 LIeHTING SWITCH MOUNTING Nut LockwasHer (SHaxerroor No, 1230)
i 57 312 0 1882012 LIGHTING SWITEH MOUNTING NUT !
7 57 313D 1882013 LIGHTING SWITCH Knos |
8 &4 oz2 H 1564099 LIGHTING SWITCH KnoS MOUNTING SCREW |
|21 8l Lockwasker, No, B (Caomium Puaten) |




ATTACHMENTS

7
A-14721
Reference numbers only are shown m lustration.  Use [ H bart numbers in ordermg.
HEAD LAMPS, REAR LAMP AND BRACKETS (Guide Lamp Corporation) (Special)

53 522 [ 924009 HEAD or REAR LaMP Hooy |

22| 120 5950006 Grounp Screw, No, 440 x 3/16" (SELF-TAPPING) I
2 73 D 5935534 HEAD DR REAR LAMP REFLECTOR |
3 613 Mazoa | 133 Heao or Ream Lamp Buus (5C-6, B vorr, 32 Canoierower) SAME As 27 365 D |
4 7 527 D g24639 Heao OR REAR LAMP GASKET 1
5 478 R 5530054 HEAD OR REAR LAMP LENS |
G 525 D gzh | B8 Heap ar ReEsr LAMP Moulo (NG |
T E k7o H935509 HEAD or Rear LAMP TERMINAL PLATE, COMPLETE |
8 Log H 922785 Heap or°REAR LAME TermINAL PLATE SPrins (Oroer 68 U7 D) L
G Yo7 H 9r2786 HEZD OR REan Lawp Terminal PLaTe [Omoer 68 417 D)
|0 536 H 121749 Heao or REAR LAMP TERMINAL ScaReEw z
I 716 H 138530 Heab or Rear Laump Temsinal Lockwasner {(SuAkePpoor No. | P08) 2
12 Yo 089 D REAR LAMP SPACER |
13 52 121 R REAR LAMP BRACKET |

181 31b tar Screw, /W x 7/8" N.F. HEx Hean 2

103 o2y HEx NuT, | /8" NLF. Z

103 319 Lecuwasner, |/4" 2
1 4 780 D Rean Lane Coapp (OrRDER 350 420 RI) !
14 350 920 Rl REAR Lave CLAMe (WiLL WORK ron & 780 D) 1
15 53 524 D gzlizog Heao or REar Lamp WIRING !
1& 45 =69 p FRONT LAWP SPACER 2
|7 351 W Ry FRORT Lamp POST 2

218 Yhp Hex Jam Nut, 5/8" N.C. 2

103 325 Leckwasuer, 5/8" 2
18 53 526 D G12048 HEAD OR REAR LaMP MOULDING STREW |

U5 640 pa 8731 A Heap OrR REAR LAMp, CoMpiete (6-VoLT Deico-Rewy) %

Ih 774 Hex Nut, 1/2" M.C,

103 323 LockwasHer, 1/2" |

¥ - As REQUIRED



-7 -

ATTACHMENTS

AT

RN

A-14722

Reference numbers only are shown m luserazion.  Use [ H part numbers m ordenng.

GENERATOR (Delco-Remy) AND CONNECTIONS (Special)

I 5 634 p GENERATOR With Reray, 46 U2 0 (DeLco-Remv No. [101355) J
181 340 Cap Screw, 5/16 x 1-1/8" N.F., Hex Hean 2
|03 025 HEX Nut, 5/16" N.F. [

8 102 6ll CASTELLATED Hex Nut, |/2" N.F. I

1 Q| 520 STeEL WasHer, 17/32" 1.0, %x 1" 0D, x No, 14 Ga, |
103 320 LockwasHer, §/16" 2
103 374 CoTTer Pun, 3/32 x |" |

2 e b2 n GENERATOR RELAY (DELcO-ReEMy No, I116766) |

3 28 65 D GENERATOR BRACE Sracce |

L B39 RI GENERATOR BRACE |
179 816 CAP Screw, S5/16 x 3/4" N.C. Hex Heao 2
103 320 LockwasHeER, 5/16" |
103 3ho STEEL WasHer, |1/98" 1.D. % 11/18" 0.0, x No, 16 Ga, |

5 { 699 ™ GenerATOR PutLey Hus Key (Wooorurr No, 5. I/8 x 5/8") |

6 351 320 Rl GENERATOR PULLEY !

1 FoLLows REFERENCE No, |

8 FoLLows ReFERENCE No, |

9 351 321 RI GENERATOR BELT !

10 351 318 R| GENERATOR BrACKET !
179 839 CAP Screw, 3/8 x |" N.C, HEX Heao 2
103 321 Lockwasuer, 3/8" 2




!

__y

}==”’=a

7

Reference numbers only are shown i illustration.

A-14723

Use I H part numbers i ordering.

BATTERY BOX (Special)

351 336 RI| BAaTTERY Box Cover, COMPLETE
2 £5 054 DA BATTERY Hoip-pown Russer. Lows
3 51 680 D BATTERY HOLD-DOWN RUBBER, SHORT
4 351 339 RI BATTERY BoOx ScREW, FRONT
103 127 Wine Nut, 1/4" N.C.
103 339 Waswer, 9/32" 1.0, x 5/8" 0.0, x No. 16 Ga.
|
5 351 334 RI BATTERY BOx FRONT COVER
6 351 330 RI BaTTERY Box Booy
179 837 CaP Screw, 3/8 N.C. X /4" Hex Heao
103 321 Lockwasner, 3/8"
7 Hl 3&0 Rl BATTERY Box ScrREW, REAR
103 127 Wing Nut, I/4" N.C,
103 349 WasHer, 9/32" |.D, x 5/8" 0.b, x No, 16 Ga,




SAIGULTILL HTIOT Umoys swd mﬁ.wﬁg&mutcu STIWLPS Y] 34D SUOIPLISN]N Y Ul sund paiaquinunn

Buneplo Ul saaquuint 1ipd [ Fas;) CUOUDAM UL umoys 2up KU staquinu axuasafay

(Teroedg) (Aweyg-ooe) HNILHYLS ANY SNILHOIT DIHIOITI — WYHOVIA ONIHIM

ATTACHMENTS

[




— 79—

ATTACHMENTS

e

[T AT T =

A-20793

Reference numbers only dare shown o llustration.  Use I H pare numbers i ordering.

Unnumbered parts in the illustrations are the same as corresponding parts shown with nwmbers.

TOUCH-CONTROL LEVER, ROD, QUADRANT AND SUPPORT

A5 ol & lTUlA‘.H‘EﬁNTRGL Hanuo Control Quianrant SuPBeRT

] 350 717 RII TOUCH-CONTROL STOP INDICATOR WiTH THUME SOREW

3 350 Tlz2 R TOUCH-CONTROL Control QUAGRANT |
181 301 Cap Screw, |/4 x 5/8" N.F. Hex Heso 2
103 02k Bex Nur, 147 N.F. P
103 319 Lockwasker, |/4" o

Y 352 o5 Rl TOUCH-CONTROL ControL Rop ]
103 025 HEX Nut, 5/16" N.F. 2

5 52 OhO R TOUCH-CONTROL HAnb ConTRoL leves |
03 372 Cotter Pin, 3732 x I/2" |

o 350 912 RI TOUCH-COMTROL Hamp ContrRoL FricTiom Dsc

T 352 039 R TOUCH-CONTROL HAND ContRol BRACKEY |
179 BT CAP SCREW, 3/8 % 2" N.C. Hex Heap |
103 32! LockwAsker, 3/8" |

8 351 128 RI TOUCH-CONTROL Hanp ControL FricTion SPrine RETAINER >

9 350 'f’-:l'-l RI TOUCH-CONTROL Hano Convrar FRICT|ON SPRING |

0 355 T3 RY TOUCH-CONTROL PosiTioN [NDICATOR wiTH THuMB ScRew




[

— 80 —

ATTACHMENTS

Refevence numbers only are shown in illustration.  Use I H part numbers in ordening,

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers.

TOUCH-CONTROL ROCKSHAFT AND SUPPORT

PO

18 500 A

RocksHAFT Quick AttachasLe CotTer FIN

2
351 990 RYI ROCKSHAFT |
352 130 R9I RocksHAFT BEARING SUPPORT 2
179 B2 Cap Screw, 1/2 x 2-3/4" N.C. Hex Heap [l
103 323 Lockwasmer, 1/2" 4
109 350 LusricATING FiTrIng, 1/8", 67-1/2° Ancie (109 460 WiLL Work) 2
109 Leo LusrichTing Firring, 1/8", 67-1/2° Aneie (109 350 WiLL York)




— B

ATTACHMENTS

Reference numbers only ave shown in illustration.  Use I H part numbers in ordering.
Unnumbered parts in the illustrations are the same as corresponding pavts shown with numbers.

TOUCH-CONTROL PUMP, DRIVE GEAR AND MANIFOLD TUBES

351 677 RI TOUCH-CONTROL Pump Gasker |
2 52 037 R TOUCH-CONTROL Pume DrRiVE GEAR WASHER |
3 352 038 RI TOUCH-CONTROL Puwe Drive Gear (10 TeetH) |
I 106 749 Woosrurs Key Ne. 3, 1/8 x [/27
5 352 035 RYI TOUCH-CONTROL Pump [ Pesco Prooucts No. 051004-0L0) 1
179 2B Cap ScrEW, 5/16 x 2-1/2" N.C. Hex Heap P
103 320 LOCKWASHER, 5/16" 2
22 230 Lock Nut, 3,/8" N.F, Hex
[ 350 29 R1 Mini7oLn FRONT FLANGE SEALING RING =
T 352 029 R9I TOUCH-CONTROL MANiFOLD wiTH 2 PLucs, 50 4|0 DA 1
179 821 Cap Screw, 5/16 x 1-3/8" N.C. Hex Heao 3
179 842 Cap Screw, 3/6 x 1-3/8" N.C. Hex Heao 2
103 320 Lockwasuer, 5/16" 3
103 321 LockwAsHER, 3/0" 2
5] 50 410 DA Pire PLus, 1/8" HoLo-Kroue 2
9 352 034 R MANTFOLE FLANGE GASKET i
353 185 RI TOUCH-CONTROL Pump BearING PIN (Pesco Probucts No. Hé6- [2E) [
353 826 R TOUCH-CONTROL Pump SHAFT SeaL RING (Pesco PRooucTs No. 99—&35) |
353 827 R91 | TOUCH-CONTROL PuMP BUSHING SEAL RING (PEScO Prooucts No. 99-23) 2
353 228 R TOUCH-CONTROL Pump Booy Sear Riwg (Pesco Probucts Ne. 95-8%) |




82
ATTACHMENTS

“Sapqunu g1 umaoys spod Bruipuodsaciod s WD 42 40 SUONDAST Y3 Wi SUPd pRLIQUATLLL)

BULAPAO U SLGUNL 140G | [ 35]  HOMPAIST[E W WMOoYs 24 K[uo seaquinu 20uasafay

SNOLLOINNOD ANV FATYA JDIHO 'FATYA HOILYINOTY ‘dO¥
ONILOINNOD ‘NOILSId ‘d¥IH HIANITAD ‘MD0TE WAANITAD TOHLNOD -HOMNOL




ATTACHMENTS

A-14718
Reference numbers only are shown i illustration.  Use I H part numbers in ordering.
FRONT WHEEL WEIGHTS ASSEMBLED (Special)
351 303 RY) FRONT WHEEL WglGHT ATTACHMENT, FIRST (MACHINE ATTACHMENT) |
51 309 RY| FrRONT WHEEL WEIGHT ATTACHMENT. SECOND [MACHINE ATTACHMENT) )
| 351 371 RI FRONT WHEEL WEioHT. FirsT (APPeoxiMaTeLy 30 Pounps) Z
15 056 R Carmiace Bout, 1/2 % |-3/L" N.C, - ly
L g7l Hex Nut, |/2" N.C, 4
|63 323 LockwAsHER., /2" Y
4 351 371 RI FRORT WHEEL WE|GHT, Seconp [AFPROX|MATELY W Pounps) 2
15 163 R| CarrlacE BoLr, 1/2 x 3=%/8" N.C, 4
L1h 7k Hex NuT, 1/2" N.C. L

103 323 Locxwasher, |/2" 4




— 86—

ATTACHMENTS

A-14779

Reference numbers only are shown in illustration.  Use I H part numbers in ordering.

REAR WHEEL WEIGHTS (Special)
(For Tractors equipped with Pneumatic Tires)

351 372 RgJ REAR WHEEL WE|GHT ATTAcHMERT, (FirsT Sev) [Consistine oF Tuo 351 374 R1)
(MACHINE ATTACHMENT) |
391 374 Rel ReAR WHEEL WEiGHT ATTacHmenT. (Secono Se1) (CownsisTime of Two 351 374 Ri}
[MAGHINE ATTACHMENT) |
| 351 374 RI REar WHEEL WeieHT (FirsT Weieut) (APPROXIMATELY |50 Pounos) e
15 14 Ry CARRIAGE BoLT, 1/2 % 3" N.C. &
Ll 77 Hex NuT, 1/2" N.C. 8
0% 323 LockwasHen, |/2" 3
2 351 3'{'}' Ri REAR WHEEL WeloHT (Stcono WeicHT) (AerroximaTeELY |50 Pounps) z
15 333 R CARRiAGE BoLT, |/2 x 6-1/0" M
A Tl Hex wut, | /2" N,C. Y
103 323 Lockwasker, |/2" y




INTERNATIONAL
HARVESTER




TC-37A. 5-2-49—17B.

Oxder & Parts
for Replacements

Satisfactory and efficient service in
the operation of any machine is en-
dangered by the use of inferior parts,
as cheap parts -invariably mean short

life and high cost.

If parts could be manufactured at a
lower cost and sold at lower prices
without sacrificing quality, this would
be done. The right material for the
purpose and the knowledge acquired
through many years of manufacturing
enables International Harvester to pro-
duce quality that will not be found in
“will fit"" parts. '

PEINTES IR SHITES STATES oF ANRRICA



	Page%20001
	Page%20002
	Page%2002
	Page%2003
	Page%2007
	Page%2008
	Page%2011
	Page%2013
	Page%2014
	Page%2015
	Page%2016
	Page%2018
	Page%2020
	Page%2021
	Page%2022
	Page%2025
	Page%2026
	Page%2028
	Page%2029
	Page%2030
	Page%2032
	Page%2033
	Page%2034
	Page%2036
	Page%2039
	Page%2040
	Page%2042
	Page%2046
	Page%2050
	Page%2053
	Page%2054
	Page%2055
	Page%2057
	Page%2058
	Page%2059
	Page%2060
	Page%2061
	Page%2063
	Page%2064
	Page%2065
	Page%2066
	Page%2069
	Page%2070
	Page%2071
	Page%2072
	Page%2074
	Page%2079
	Page%2080
	Page%2081
	Page%2082
	Page%2085
	Page%2086
	Page%20105
	Page%20106

